



Strojírenský zkušební ústav, s.p., Brno, Česká republika  
Engineering Test Institute, Public Enterprise, Czech Republic

## OSVĚDČENÍ O ZKOUŠCE CERTIFICATE OF TEST

Číslo  
Number **O-39-01294-18**

Výrobce - *Manufacturer* NAFIGATE Corporation, a.s.  
Výrobek - *Product* Window nanofilter Nanocleaner  
Testovaný produkt - *Tested product* NanoCleaner®  
Metoda zkoušek - *Test method* Methodology of Nafigate Company: NanoCleaner WSZ – 2018  
Výsledky - *Results*

Typ - <i>Type</i>	NanoCleaner®	Účinnost - <i>Efficiency (%)</i>						
		Velikost částic - <i>Size of particles</i>	> 0.75 $\mu\text{m}$	> 1 $\mu\text{m}$	> 2 $\mu\text{m}$	> 3.5 $\mu\text{m}$	> 5 $\mu\text{m}$	> 7.5 $\mu\text{m}$
$\eta_1$			80,4	95,1	99,6	100,0	100,0	100,0
$\eta_2$			80,3	95,2	99,5	100,0	100,0	100,0
$\eta_3$			81,4	95,6	99,6	100,0	100,0	100,0
$\eta_4$			82,0	95,7	99,6	99,9	99,9	99,9
$\eta_5$			82,1	95,7	99,6	99,9	100,0	100,0
Average			81,2	95,5	99,6	100,0	100,0	100,0

Podklad pro vydání osvědčení  
- *Basis for Certificate issue*

Protokoly č. - *Reports No.* 39-11676,  
vydané Zkušební laboratoří  
*issued by Testing Laboratory*

Strojírenský zkušební ústav, s.p. tímto osvědčením o zkoušce potvrzuje, že u předmětného výrobku provedl zkoušky a výpočty s výše uvedenými výsledky.  
*The Engineering Test Institute certifies by this Certificate of Test to have conducted for the given product the test and calculation with above stated results.*

Brno, 2018-12-05

Milan Holomek

vedoucí zkušebny tepelných a ekologických zařízení  
*Head of Heat and Environment-Friendly Equipment Test Station*

O-39-01294-17, strana – *page* 1 (1)



Strojírenský zkušební ústav, s.p., Hůdcova 424/56b, 621 00 Brno, Česká republika  
Engineering Test Institute, public enterprise, Hůdcova 424/56b, 621 00 Brno, Czech Republic

[www.szutest.cz](http://www.szutest.cz)

